



Professional  
Testing  
Laboratory  
Inc.

# TEST REPORT

<b>TEST NUMBER</b>	0068884
<b>DATE</b>	09/20/01

<b>CLIENT</b>	CHALLENGER (CALHOUN)
---------------	----------------------

<b>TEST METHOD CONDUCTED</b>	Surface Flammability of Carpets and Rugs (CPSC FF 1-70)
------------------------------	---

DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Calypso Tile
<b>COLOR</b>	-----
<b>ROLL</b>	-----
<b>CONSTRUCTION</b>	Needle Punch
<b>FIBER</b>	-----
<b>BACKING</b>	Bitumen
<b>REFERENCE</b>	

## GENERAL PRINCIPLE

This test method is intended to measure the response of finished textile floor covering materials when exposed to an ignition source under controlled laboratory conditions. It is applicable to all types of textile floor coverings whether constructed from natural or man-made materials.

## TEST CRITERION

The uncharred area of the test specimen must be greater than one inch in at least seven of the eight specimens tested in order to meet the acceptance criterion.

## TEST RESULTS

	SPECIMEN NUMBER							
	1	2	3	4	5	6	7	8
<b>Uncharred Area (Inches)</b>	3.6	3.6	3.5	3.5	3.6	3.7	3.6	3.6

**NOTE:** This sample was tested on the face side.

This sample PASSES the Federal Flammability Standard DOC FF 1-70.

APPROVED BY: 

This facility is accredited by the National Voluntary Laboratory Accreditation Program for the specific scope of accreditation under Lab Code 100297. This accreditation does not constitute an endorsement, certification, or approval by NIST or any agency of the United States Government for the product tested. This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, Inc., shall not be used under any circumstance in advertising to the general public.

